
ITEM PART NO. DESCRIPTION QTY

1 M1922 Washer, Clamp 5

2 6748 Shaft, Cam Adjuster 1

3 084-05 Nut, M5 Nyloc 5

4 8915 Lifting Link (Rear) 4

5 6122 Washer, M8 (Form B) 19

6 1180 Bearing, NSK. 6205-RS 8

7 8894 Plate, Front Link 2

8 8846 Spacer 1

9 094-1025 Setscrew, M10 x 25” Tufloc 14

10 090-08 Nut, M8 Nyloc 18

11 6125 Washer, M10 32

12 2761 Nut, M10 Nyloc 24

13 7046 Bolt, M8 x 80 4

14 3841 Drive Key, 1⁄4” Square x 3⁄4” 4

15 1663 “E” Clip (A1500-75) 2

16 081-0516 Screw, M5 x 16 Pozipan 5

17 3618 Spacer 1

18 7340 Bolt, M10 x 30 4

19 6124 Washer M10 (Form B) 16

20 8384 Bearing Housing 3

21 3635 Spacer 2 3⁄8” OD x 1 1⁄8” ID x 10G 1

22 2217 Spring, Tension 2

23 8908 Hanger Bracket Assembly 1

24 8907 Hitch Bar 2

25 4876 Quadrant Bracket 1

26 7320 Wheel, Anti-Scalp 8

27 4774 Sleeve 8

28 2595 Spring 2

29 7646 Lever Height Adjuster 1

30 2649 Knob 1

31 9101 Idler Pulley 2

32 9103 Spacer 2

33 3286 Rubber Flap 1

34 030-0635 Bolt, M6 x 35 1

35 M1923 Washer, Disc Spring 5

ITEM PART NO. DESCRIPTION QTY

71 5435 Pulley Assembly 2

72 8890 Pulley Assembly 1

73 2764 Setscrew, M8 x 20 16

74 5672 Drive Belt 1

75 6213 Setscrew, M10 x 50 4

76 8576 Spacer Tube 1

77 3287 Retaining Strip 1

78 8385 Pulley 1

79 8571 Bracket, Spring Retaining 1

80 9065 Bar, Hitch Pivot 1

81 6116 Nut, M10 4

82 6117 Setscrew, M10 x 25 (Tufloc) 9

83 MX1319 Cap 2

84 9090 Spring Anchor 2

85 030-8140 Bolt, M8 x 140 2

86 2048 Washer 5⁄16” Shakeproof 6

87 9303 Hanger Bracket, R. H.  Rear (on tractor) 1

* 9302 Hanger Bracket, L. H.  Rear (on tractor) 1

88 9304 Hanger Bracket, Front (on tractor) 2

89 1225 “R” Clip 2

90 1976 Washer 5⁄8” x 1” x 17G 1

91 2022 Bolt 1⁄4” UNF x 11⁄4” 1

92 1270 1⁄4” UNF Nyloc Nut 1

93 8922 Hanger Bkts 2

ITEM PART NO. DESCRIPTION QTY

36 8913 Spacer, Bearing 3

37 6083 Handgrip 1

38 089-06 Nut, M6 1

39 019-0601 Washer, 1⁄4” Dia. 2

40 074-1035 M10 x 35 Carriage Bolt 1

41 5850 Setscrew, M10 x 25 12

42 MX1304 Belt 1

43 9102 Spacer 1

44 8572 Spacer 2

45 MX1320 Circlip 2

46 9063 Hitch Rod, Left Hand 1

47 1223 Split Pin Steel, 1⁄8” Dia. x 3⁄4” 5

48 3683 Spacer 5

49 8428 Idler Shaft Assembly 1

50 048-1035 Bolt, M10 x 35 8

51 8639 Pivot, Lift Rod 2

52 9064 Hitch Rod, Right Hand 1

53 8437 Pulley Shroud 5

54 9105 Idler Spacer 2

55 8889 Quadrant 1

56 9002 Engine Idler Assembly 1

57 013-1001 Washer, M10 Shakeproof 17

58 9305 Lifting Link, Front 2

59 7515 Label, Hazard Warning 2

60 9056 Guard, Right Hand 1

61 3349 Rivet (Clevis Pin) 2

62 8886 Blade, Left Hand 1

63 8887 Blade, Right Hand 1

64 3439 Label, Height Adjuster 1

65 8770 Blade, Centre 1

66 8926 Guard, Left Hand 1

67 8859 Cutter Deck 1

68 8774 Cutter Shaft (Short) 2

69 8844 Cutter Shaft (Long) 1

70 8426 Guard Central 1

48” (122cm) Contra-Rotating Cutter Deck
Westwood

Page 162

T H E  B E S T  O F  B R I T I S H  E N G I N E E R I N G

* Not Shown 

www.ersatzteil-service.de               www.ersatzteilplan.de

Ihr Ersatzteilspezialist im Internet




